HAY MASTER TEDDER

HAY TEDDER PULL TYPE 9’
HAY TEDDER PULL TYPE 17°

Parts List
Assembly Instructions




ffi"‘aud 17' Tedder Assembiy instructions

Axles

- Take out your tedder from the crate and turn it as shown hereunder

- open the carton box and the plastic bag with the hardware

. Now assemble the axles (a) to the discs and lock them with pin (b).
" Pogition of axles - axles must be assembled as shown in the drawing,
1 Direction of axles - make sure that the tyres are as close as possible to

the tractor.

Wheel assembly
Assemble on each fork the wheel (¢) as follow .
. Place the large inner cover diam. 25

Slide the wheel assembly wibearings onto (T 1))
the axles (a) (;: -
Place the outer cover diam. 16 4&"‘:1‘\
- Plage washer and tighten the self locking C}

nut M 16




Draw bar and long screw
- Draw bar (d) l
Fix the draw bar (d) to the machine at point (1) by means of the n 2 screws l
[6x80 and lock wath self locking nuts M16 ' ,;
I
i

- Long screw (e)
Fix the long screw (¢) to the machine at point (2) and lock with screw

MI6x60 and locknut M 16
Now fix the long screw (e) to the draw bar in position (3) and lock with

screw M16x80 and lock nut M16.
- Now assemble (f) and (g) to the long serew, locking with locknut M 12

!

B




Tines spring assembly

Fix all the tine springs (h) to the blades (1}

and lock them by means of N o

cap screw 12x45 (1) “‘:\:\/ o
tine holder (m) \3‘\\ p Lm
- self focking nut M2 (n) \\\\ C;f?f

Always remember the working direction of the tine on the side of the machme,

Tines must be assembled clockwise and anticlockwise in order to mantein the
\correot working direction (see drawings hereunder)

E

Fixing of blades to the machine

Now fix all blade ass lies to the machine, always considering the direction of
‘travel, as shown in the drawings hereunder

TEDDER 17

TEDDER ¢
REAR VIEW REAR VIEW J
g T oy N

e =l ey i I

CLILY — BRI i

?»:»«Am*u e i al d“m I !__9—-5‘— e =

[HMAFCTION OF TRAVEL VIEWING DIRECTION OF TRAVEL VIEWING
FROM THE REAR

FROM THE REAA




HAY MASTER TEDDER

CO0E REF DESCRIETION ary - CGODE REF OESCRPTION
10060348 1 SCREW M12X80 1
YEOTVIED 2 PLASTIC HANDLE '
50043311 1 FAMNDLE LEVER 917 diam 77 1
10070012 4 SELF LOCKRMG NUT M12 §
GOCBEYZG 5 ADJ. SCREW 917 diam 27 |
1002 1 [ ELASTC Pisl i
1DOEG1 45 ? SCREW MIGXED 1
HO070016 8 SELF LOCKIG MNUT W16 4
BOITAB10 9 RIGHT FORK MO, 7 1
BOGR4BYS RIGHT FORN MOD 17 2
1O 152 10 SCREW MABXED 1
ELOYIR22 11 DRAW BAR, FOR & TEDDER H
EO07TB2S DRAW BAR, FOR {FTECDER 1
1580578930 12 CLAMP D1CD i
15801810 13 CARDAN PROTECTION 1
SELZ L2 14 CARDANJONT FGRYT 1
18021304 CARDAN JOINT FOR T 7 i
0024620 15 LEFTFORKFOR @ !
BOOZABZE LEFT EORR FORAT 2
100B0067 16 ELASTIC PN 10XSS 204
14030354 i CLIST CAP INNER 24
14035352 18 RYM 1506 z
14071567 RYM 15,800,8 4
LAH00A55 18 TYRE W/TURE 3,506 2
{40 71568 TYRE WiTLRE 158008 4
(4030355 20 DUST CAP QUITER 24
1OOBE16 21 WASHEHR 18 24
101004 ¢ 22 GREASER BMA i
140303503 COMPLETE WHEEL 1508 2
14071560 COMPLETE WHEEL 15,8008 4

BOCHEZID COMPLETE AL STREW 1







HAY MASTER TE

OO REF DESCRIPTION aTy CODE  REF DESCRIPTION ary
HOOM0062 t SEEGERD. 72 1
11010368 2 WASHER 3647141 .5 1
oo g 3 BEARRY 6207 2R% 1
SOOE00100 4 PUANER FORCE SHAFT GT 1
12012220 & BEARING 8206 1
616118 é COMCAL BIION Zu18 1
10031 & 7 Pir TXBAIS 1
40617610 8 CENTHAL BOX 1
10010003 g COMICAL O PLUG 8 3
SOA0GA010 16 CENTRAL SHAFT MOD. 9 1
1017 14 P TXAX4D 1
10030015 17 PN TEAX3D 2
11B50270 13 BOL GASKET GY z
V201223 14 BEARING 6206 ZRS 3
EOBB03030 1% CONICAL CROWN 223 {
AB16IET $6 BT ARM MO0 ¥ 2
50816417 17 CONICAL PINION Z=17 4
4064 7680 i CUTER BOX 2
OO 0002 19 SREASER 1WA 2
1223 20 BEARIMG 8207 2
BOOOROZ0 24 OUTER SHORT SHAFT 2
12053062 27 OIL SEAL 302E2X10 1
0060324 73 SOREW 12MAX30 a
0611134 24 CONCAL CROWH 2=34 i
EDO14810 25 DIRC 2
40614510 26 LA 2
1COBLOTS 27 SCREW 12MAX30 0
1O08001 2 28 SPRIMNG LOCKWASHER 12 20
100BO074 24 SCREW 12X30 GALV. 12
Q700 30 SELF LOTKING MUT 12 28
603081010 3 ARM 12
10060081 37 SCREW 12%4% 12
L0606 100 31 TINE HOLDER 12
13030310 3 TINE 12

13012160 35 CLp 12







HAY MASTER TEDDER

17"

CODE REF DESCRIPTION aTy CODE REF DESCRIPTION eS|
p—

A6 TEI0 i CEHTRAL BOX i § 3030355 53 SPRING ?
SOE161 16 Z COMICAL PINIOH Z=15 f SOOI “  INMER PIPE by
LG0T 3 Pibd TEAXAO 1 004315 55 LEVER ?
17012220 4 BE AFING 8306 1 1 330560 8 SPRING 7
BOOGHO 00 3 POWER FORCE GT 1 150906330 57 LOCK PN
TIGNRRET 5 BEARING 6307 2RS 1 TOCAO0A5 55 ELASTIC PIM 6250 ?
10364 ? WNASHER WA E 1 BOG1 1605 &3 RUBBER GUARD 2
o % o %) 4 SEEGER DRAM 72 1 10RO 0N B0 WASHER CHAM 8 4
SOBOOA020 3 Madh SHAFT \ BOOSBO30 g1 PLATE BH 1
LEOI01T t Pt TXBA40 3

Tesxls o214 19 PIM TXBEID A

10010003 12 O PLUG Y 2

20611023 131 COMNICAL PINION 2223 1

13012229 T4 BEARING 6208 2RE 5

L0 7D 14 GASKET 2

120RI0ES 15 Al SEAL 30XBIXID 1

GRS P BOREW 8215 4

SOOBH01 2 18 LOCKWASHER § 12 248

1OGBHG TS 19 SCREW 12130 B0

40618178 20 OUTER WING MOTNT 2

1060078 2% SOREW YZX4AQ 8

EOOBAGY 22 PLATE LA 1

6168114 23 COMICAL PINION I=14 4

506 16070 24 PIVOT 2

40671 7881 26 OUTER SUPPORT 2

ELETIIE 75 REWF. PPE \

1RO 1O 37 OREASERD 6

BOUSAGYS 28 FVGY 4 ;
10060015 29 CORICAL DOWEL 8X14 4

1010315 38 SHiM 4

sty ve?! 31 SEEGER DM, 30 §

TREOSES 3z SOIRT 2

10050065 33 ELASTIC PIN 10450 2

OED 35 FLASTIC PIN 8250 2

SORBOINBO 34 UTE R WG LM 1

BOBBOINTS 35 OUTER WG RH 1

TEQSO1 20 35 BUSHING 3630120 4
BDE0TR0R0” ATTTUCGUTER SRAFT 2

40817660 kE) CLTER 80OX o

BOOCCRO2G 33 CWTER SHORT SHAFT 2

ACGY 1142 & COMICAL CROWN Z=4Z 4

BOOTARTD 41 £H5C ¢

0614510 47 HUB SUPRGRT 4

B2 4 43 SEREW 12430 16

POV 202Y A BEARIG 6007 2RS 4

100304 45 WASHER 31X51104 4

BOROE 1005 48 ARM 24

10070012 47 SELF LOCEING MUT 12 43

1303310 48 THIE 24

50606100 45 TINE HOLDER 14

SOOEOOBG %2 SCREW 12345 4

YA OB0 54 cLp 24

SO00S0 52 OUTER AIRE 2







